
Woodridge Lake
Sewer District

Preliminary
Summary Report

226304.00
Woodridge Lake Sewer
District
July 2013

woodardcurran.com
COMMITMENT & INTEGRITY DRIVE RESULTS

800.426.4262
W&C Contact



Woodridge Lake Sewer District (223604) i July 2013
Preliminary Summary Report

TABLE OF CONTENTS

SECTION PAGE NO.

1. INTRODUCTION ................................................................................................................................ 1-1

1.1 Wastewater Management Overview.......................................................................................... 1-1
1.2 Project Goals ........................................................................................................................... 1-1
[...]
780

92
0

1180

1280

980

880

1220F
Legend
[Ú Pump Stations

Proposed Force Main Routes
Alternative 1
Alternative 2
Alternative 3

Elevation Contours
5 FT Intervals
20 FT Intervals

Treatment Plant Parcel Boundary

Town Boundary

Parcels

Woodridge Lake Sewer District
Proposed Force Main Routes - 
Torrington Alternatives

FIGURE 6-1
DATE: June, 2013

JOB NO.: 223604
DOC:

DRAWN BY: JS
SOURCE: ESRI, CT DEP, UCONN, Town of Goshen

Figure 6-1 ProposedForceMain_Torring

0 1,500 3,000750
Feet

SCALE: 1 " = 1,500 '

ALTERNATIVE 1

ALTERNATIVE 3

ALTERNATIVE 2

k

ALTERNATIVE 1
PUMP STATION AND 

GRAVITY SEWER

APPROXIMATE ROUTE LENGTHS
ALTERNATIVE 1 = 31,730 FT
ALTERNATIVE 2 = 29,630 FT
ALTERNATIVE 3 = 27,870 FT



Water Pollution
Control Facility

Property

LOWEST ELEVATION = 910 Ft

HIGHEST ELEVATION
= 1315 Ft

TREATMENT PLANT
LOCATION

ELEVATION = 1265 Ft

LOWEST ELEVATION = 910 FtLOWEST ELEVATION = 910 Ft

Goshen
Litchfield

Morris

Torrington

Litchfield

Co
unt

y R
d

Milton Rd

West St

Cathole Rd
To

rrin
gto

n R
d

JohnWeik Rd

NottingHill Gate

Pitch Rd

Gallows Ln

East St

North S t

Mo
rris

 R
d

Prospect St

Sout hS t

East St

Hemlock Hill Rd

Goodhouse R d

West St

Looking Glass Hill Rd

Bea ch
St

Curtiss HillRd

Newcomb Rd

Goshen Rd

Maple
St

Wilson Rd

We
sts

ide
Rd

Bantam Rd

Mike Rd

Meadow
St

Highland Ave

Sto
dd

a rd
Rd

Harris Rd

W
imbledonGat e North

Bissell Rd

Lakeside Rd

Lake St

Milton Rd

Watertown Rd

Brush HillRd

Thomaston Rd

AlainW
h it e Rd

L itc hf iel dRd

Camp Dutton Rd

Litchfield Rd

Wee
d

Rd

Little
Rd

Donahue Rd

She ar Shop Rd

KarlS t

Litwin Rd

Farnham Rd

Deming Rd

Old MiddleS t

Butternut Rd

Tallmadge Ln

Pa
xto

nC
t

ProspectMountain Rd

Morr
is

Ln

Senff Rd

Isaiah SmithLn

ChestnutHill Rd

Bare Hill Rd

ConstitutionWay

Esth
ers

Rd

Ive
s Rd

Northfield Rd

Os
bo

rn 
Rd

Brooks Rd

North St

Knox Rd

Benedict Rd

MapleRidge
Doyle Rd

Rossi Rd

T ap p ing Reev eDr

Fox Crossing Ln

Potash Rd

Burgess Rd

Slab Meadow Rd

Bantam
LakeRd

East Shore Rd

Milton Rd

Chase Rd

Island Tr l

Hyerdal e
Dr

EastSt

Norfolk Rd

Fern Av e

So
uth

 Pl
ain

s

Headquarters Rd

South St
Russell St

Little Pitch Rd

Hig hB ridg eRd

North

Shor
e Rd

BaldwinH il l Rd

North Lake St

RooseveltAve

Van
Wink

le Rd

Town Farm
Rd

ToddHi ll Rd

Sa
rck

a
Ln

Brush Hill Rd

Plumb HillRd

Benton Rd

Hu
tch

ins
on

P k
y

Deer Ln

White

Ha
llR

d

HigbieRd

Seherr Thoss Dr

900

1150

900

90
0

1050

1000

105
0

900

1200

1200

1150

1100

950

1250
1150

1100
1050

1000950

110
0

850

900

900

1050
1000

1050

900

90
0

850

800750

950
1300

11
00

950
900

850

13
00

125012
00

11
50

1350

1200

1150

11
50

1250

900

1100
1050

1300
1250

950

1200

1050

1300

1250 1200

1000

95
0

900

900

10
00

90
0

950

1300

12001150

1100

115
0

1100

10
50

12
00

12
00

1250

110
0

1250

1200

750

800

70
0

85
0

850

1250

1200

13
00

950
1050

900

1150

1000

1250

1250

13
00

1050

1350

130012
50

70
0

80
0

10
50

1250

1300

125012001150

900

850

900

1150

950

1200

1000

900

900

1050

10
00950

1050
1000

1200

1150

950

1100

1050
1000

900

10
50

1000

10
50

1050

950
1000

700750

80
0

1200

1000

1100

1050

1000

95
0

950

95
0

90
0

1000

1000

950

850

95
0

1200

1000

900

900950

1150

950

125
0

1150

900

1000

1100

1250

100095
0

95
0

1250
1200

900
950

1150

1250

1000
950

950
900

950

1150 1050 1100

1250

1250

1150

700

11
0010

50

1150

1150
950

1050

1050

1250

750

850

1150

1100

1050

105
0

1150

1100

1050

90
0

1200

1250

95
0

900

950

900

11
00

1050
1100

90
0

900

900

700

10
00

750

11
00

90
0850

1100

10501000

95
0

1250

950

1150

1200

90
0

1100

1050

80085
0

900

850

1050
1000 950

1000

1050

1200
1150

1200

11
50

900

1050

900

13
50

1300

950

900

1300
1350

900

950

900

900

950

950

1100

1000

600

650

1100
950

1300 1250

1200

1150

1250

1050

950

10
00

850

850

900

1050

1200

900

850

900

1050

1000

1150

900

1050

95
0

1000

95
0

950

1000

F Legend
Proposed Litchfield Alternative
Force Main

Elevation Contours
10 Ft Intervals
50 Ft Intervals

Treatment Plant Parcel Boundary

Parcels

0 5,000 10,0002,500
Feet

SCALE: 1 " = 5,000 '

APPROXIMATE ROUTE LENGTH
= 60,350 Feet

Woodridge Lake Sewer District
Proposed Force Main Route -
Litchfield Alternative 4
FIGURE 2

DATE: April, 2013
JOB NO.: 223604DRAWN BY: JS

SOURCE: ESRI, CT DEP, UCONN, Town of Goshen

DOC:ProposedForceMains_Litchfield.mxd

abrennan
Text Box
6-2



Woodridge Lake Sewer District (223604) 7-1 Woodard & Curran
Preliminary Summary Report July 2013

7. LOCAL WASTEWATER MANAGEMENT ALTERNATIVE

7.1 INTRODUCTION

This task included development and evaluation of wastewater treatment and disposal alternatives at the existing
WLSD WPCF site. This Section of Preliminary Summary Report includes an overview of the local alternatives, key
assumptions, capital, annual and lifecycle costs, together with a comparison of the options.

7.2 BASIS OF DESIGN CONDITIONS

The flow and load projections summarized in Table 7-1 below were used as the basis for local treatment and disposal
system sizing and evaluation.

Table 7-1: Design Influent Flows and Loads

Flow BOD TSS TKN

(gpd)
Conc.
(mg/l)

Load
(lbs/day)

Conc.
(mg/l)

Load
(lbs/day)

Conc.
(mg/l)

Load
(lbs/day)

Average
Annual 125,000 (2) 208 209 172 172 35 35

Max Monthly 183,000 191 291 296 314 31 47

Max Daily 390,000 119 386 155 503 20 64

Peak Hour (1) 540,000

(1) Based on maximum pumping capacity of the existing Plant Pump Station, and design pumping rate for new
WLSD pump station for Torrington/regional alternative.

(2) Although the anticipated future average annual flow is anticipated to be 100,000 gpd, through aggressive I/I
removal, WLSD proposes a 125,000 gpd average annual flow limit, given the variability in flows from year-
to-year based on precipitation and groundwater conditions.

Following in Table 7-2 are the anticipated effluent permit requirements for the WPCF, which are based on similar
treatment facilities with groundwater disposal permits. The stringent permit limits used in this evaluation to augment
the disposal system assumptions that were presented in Section 5.

Table 7-2: Summary of Future/Design Influent Flows and Loads

Parameter Average Concentration

BOD5 (30-day average) 20 mg/L

TSS (30-day average) 20 mg/L

Total Nitrogen 5 mg/L

Total Phosphorus 15 mg/L





Woodridge Lake Sewer District (223604) 7-3 Woodard & Curran
Preliminary Summary Report July 2013

Table 7-3: Summary of On-Site Treatment and Disposal Alternative Costs

Item

On-Site Wastewater
Treatment and Disposal

Alternative

Capital Cost $11,400,000

Annualized Capital $692,100

Annual O&M $782,400

Total Annual Costs $1,474,500

Total Annual Cost (with 25% capital grant) $1,301,500

Existing WLSD Annual Expense Budget $825,200

7.4 KEY FACTORS

Following are key assumptions and considerations related to the local wastewater management alternative:

 We assumed that no effluent equalization will be required, and that a new permit will be re-rated to an
annual average flow of 1250,000 gallons per day.

 The proposed treatment system will provide a level of treatment that will exceed the level of pathogen
reduction estimated by the CT-DEEP Guidelines for a groundwater disposal system. This approach is
intended to permit us to propose use of the existing site for groundwater disposal.

 We estimate that the staffing required for the upgraded WPCF and collection system will be equal to current
staffing complement of four (O&M staff only).

7.5 SUMMARY

The on-site local wastewater management alternative is viable, and the disposal beds have adequate capacity for
current and future flows. Concurrence is sought from CT-DEEP on separation to groundwater, travel time and the
average annual permitted flow limit. We believe the project as proposed meets the objectives and the CT-DEEP
guidance especially when, the proposed level of treatment far exceeds CT-DEEP Guidelines for similar facilities,
creating near reuse quality effluent, dramatically improving the quality of effluent discharged from the WPCF. The
new upgraded WPCF will consist of a membrane bioreactor (MBR) followed by UV disinfection. The MBR will
significantly reduce effluent solids to protect the disposal system, and improve effluent dispersal efficiency. The UV
disinfections system will be designed to remove pathogens to a much higher level (4-log removal) than conventional
on-site systems, thus providing far higher pathogen reduction, even before discharge to the effluent disposal system.
In addition, WLSD’s aggressive I/I removal program will offset future sanitary flow as I/I is removed.



Source: Esri, DigitalGlobe, GeoEye, i-cubed, USDA, USGS, AEX, Getmapping,
Aerogrid, IGN, IGP, and the GIS User Community

.

Water Pollution Control Facility
Alt 5C - Iteration 1 - MBR Process
Woodridge Lakes Sewer District
Goshen, CT
FIGURE 1

SCALE:
DATE: 5/1/2013 JOB NO.: 223604

DOC: 2013.04.30 WPCF Iter 1

DRAWN BY: ACB SOURCE: ESRI

1 " = 60 '

Legend
Piping
MBR Process
Abandon

Effluent Piping

MBR/UV Building

Bioreactor Tanks

Influent Equalization

Headworks

Admin
Building

Sludge Storage / Sludge
Handling Buildings

Sand Filters

Clarifiers

Contact Tanks

Anoxic Tanks Digesters

Influent Equalization

abrennan
Text Box
7-1



Woodridge Lake Sewer District (223604) 8-1 Woodard & Curran
Preliminary Summary Report July 2013

8. CONCLUSIONS AND REQUESTS

8.1 COMPARISON OF ALTERNATIVES

The conceptual costs for each of the probable alternative are summarized in Table 8-1 below:

Table 8-1: Summary of Overall Costs (Mid-Range)

Item

On-Site
Wastewater

Treatment and
Disposal

Alternative

Regional
Wastewater

Treatment and
Disposal

Alternative

Capital Cost $11,400,000 $20,500,000

Annualized Capital $692,100 $1,244,500

Annual O&M $782,400 $722,300

Total Annual Costs $1,474,500 $1,966,800

Total Annual Cost (with 25% capital grant) $1,301,500 $1,655,700

Existing WLSD Annual Expense Budget $825,200 $825,200

The on-site alternative is $9,100,000 more expensive than the on-site alternative representing a significant increase
in total annual costs to Woodridge Lake taxpayers. For reference purposes, the average total 2011 annual sewer bill
for Connecticut WPCAs was $369. The on-site alternative with a 2% CWF loan and 25% grant funds will raise the
average WLSD sewer bill 30% from $1,235 to $1,608, or more than 4 times the 2011 Connecticut average bill of
$369. The highest bill paid by any Connecticut residential user of another WPCA in 2011 was $1,469. The highest
residential bill in Woodridge Lake will be $9,658, or more than five and a half times the highest bill of any other
Connecticut WPCA.

8.2 REQUESTS OF CT-DEEP

Both the local and regional alternatives are expensive, but the Torrington alternative is unacceptable and
unaffordable to WLSD residents. WLSD requests that CT-DEEP work with the residents to move forward with the
on-site alternative, and maintain a flexible approach to the permitting of the local alternative. Following are key
aspects of the permitting process that require flexibility based on our alternative and balanced local approach:

 Travel Time: The proposed on-site alternative addresses the objective of the 21-day travel time requirement
through both travel time and treatment, In addition, 21 day travel time is strictly met under the guidelines for
a significant portion of the site, and the objective met using the rock interface layer but in certain areas on
site . To reach surface water body, flow will need to move vertically through till overburden that has a low
hydraulic conductivity, providing additional travel time over 21 days (see Section 5).

 Separation to Groundwater: Full scale testing was completed using 1.5 feet separation in high ground water
conditions. Similar to the travel time parameter, decreased separation to groundwater is believed to be
acceptable given the high level of treatment proposed (MBR and UV disinfection).



Woodridge Lake Sewer District (223604) 8-2 Woodard & Curran
Preliminary Summary Report July 2013

 Permit Flow Limit: The existing average annual flow is 105,000 gpd,(2011-2012), and projected additional
sanitary flows of 11,600 to 17,500 gpd can be offset by targeted removal of 16,600 to 22,500 gpd from the
proposed I/I Removal Construction Project. The disposal fields were tested to be capable of handling an
average annual flow of at least 125,000 gpd at seasonal high ground water conditions. A permitted flow
limit to 125,000 gpd average annual flow will accommodate the proposed project, allow for seasonal flow
variations based on precipitation and groundwater, and with no maximum day flow limit will eliminate the
need for excess equalization costs on the site, which could otherwise add $2M to $9M to the local
alternative.



Woodridge Lake Sewer District 22364) Woodard & Curran
Preliminary Summary Report July 2013

APPENDIX A: 1989 CONSENT ORDER



A. i A. A. .11,J 1%,.. AL 	V V J. 1 J. 1 JL../ Nrs,  AL A. 	 A. 

DEPARTMENT OF ENVIRONMENTAL PROTECTION 
ILO 

 

COPY STATE OF CONNECTICUT 
VS. 

WOODRIDGE LAKE SEWER DISTRICT 

IN THE MATTER OF A CONSENT ORDER BETWEEN WOODRIDGE LAKE SEWER DISTRICT AND THE 
COMMISSIONER OF ENVIRONMENTAL PROTECTION 

CONSENT ORDER  

WHEREAS, the Commissioner of Environmental Protection (hereinafter, "the 
Commissioner") is charged with the responsibility of protecting the environment 

..,-..s.„,of-.the.:State from pollut 	- 

WHEREAS, Woodridge Lake Sewer District maintains and operates a sewage 
treatment facility and owns land off Route 63 in the Town of Goshen, 
Connecticut. 

WHEREAS, the agreement to this Consent Order and to undertake the 
activities herein shall not be construed as an admission of any alleged 
pollution by Woodridge Lake Sewer District or by its officers, directors, 
employees or agents. 

WHEREAS, the Commissioner and Woodridge Lake Sewer District desire to 
protect the environment and avoid prolonged litigation. 

NOW THEREFORE, it is hereby agreed that: 

1) The Commissioner has jurisdiction of the subject matter herein and 
of the parties consenting hereto under Sections 22a-6, 22a-424, 
22a-427, 22a-430 1  22a-431, 22a-432 	of the Connecticut General 
Statutes. 

2) Woodridge Lake Sewer District by agreeing to the issuance of this 
Consent Order waives any further right it may have for an appeal on 
the subject of this Consent Order. 

3) Woodridge Lake Sewer District agrees to implement the following to the 
satisfaction of the Commissioner: 

A) Establish and implement a groundwater quality monitoring program 
by redeveloping existing wells and installing additional 
monitoring wells. 

B) Develop and install a distribution system that will uniformly 
distribute effluent from the Woodridge Lake Sewer District 
treatment plant to the ridge and furrow land application system. 

C) Develop an Operation and Maintenance manual for the land 
application of effluent. 

Phone: 

165 Capitol Avenue • Hartford, Connecticut 06106 

An Equal Opportunity Employer 











woodardcurran.com
COMMITMENT & INTEGRITY DRIVE RESULTS


